
DRIVE IN 125,150 Parti di ricambio agg. al 30-11-09

VERSION NUMBER 07.02.15

PARTS  MANUAL

LH125T-16

 



DRIVE IN 125,150 Parti di ricambio agg. al 30-11-09

FRAME
REF. 

No.

CODICI 

RICAMBI

O

DESCRIZIONE Q'TY

1 29000 FRAME COMP.       1

2 29001 BRACKET,FENDER 1

3 29048 COVER,LOWER 1

4 29059 TOP COVER 1

5 29002 FOOT REST,L 1

6 29003 FOOT REST,R 1

7 29004 BRACKEKT,ENGINE 1

8 29007 AXLE  M10×215 1

9 10018 BOLT M10X55 2

10 29005 WASHER 2

11 29006 COLLAR ū10 2

12 10015 NUT M10 4

13 10183 BOLT M6X16 2

14 10182 BOLT M6X30 2

15 10505 BOLT M6X50 2

1



DRIVE IN 125,150 Parti di ricambio agg. al 30-11-09

FRONT COVER
REF. 

No.

CODICI 

RICAMBI

O

DESCRIZIONE Q'TY

1 29068 FENDER COVER 1

2 29069 MOLE,FENDER 1

3 29070 DECORATE STRIP ,L 1

4 29071 DECORATE STRIP,R 1

5 29075 HEADLIGHT 1

6 29079 FRONT TURN INDICATOR,L 1

7 29081 FRONT TURN INDICATOR,R 1

8 29211 BOLT M6×16 1

9 29084 POSITION LIGHT,L 1

10 29085 POSITION LIGHT,R 1

11 10066 SCREW ST4.2×12 11

12 10520 SCREW ST4.8×12 4

13 29082 COVER,RIGHT FRONT TURN INDICATOR1

14 29080 COVER,LEFT FRONT TURN INDICATOR 1

15 29083 BULB,FRONT TURN INDICATOR 2

16 29076 COVER,HEADLIGHT 1

17 29077 SEAT,HEADLIGHT 1

18 29078 BULB,HEADLIGHT 1

2



DRIVE IN 125,150 Parti di ricambio agg. al 30-11-09

REAR COVER
REF. 

No.

CODICI 

RICAMBI

O

DESCRIZIONE Q'TY

1 29072 SIDE COVER 1,R 1

2 29073 SIDE COVER 1,L 1

3 29074 SIDE COVER 2,L 1

4 29049 SIDE COVER 2,R 1

5 29050 REAR SIDE COVER,L 1

6 29051 REAR SIDE COVER,R 1

7 29052 REAR COVER 1

8 29053 JOINT,REAR SIDE COVER 1

9 10009 SCREW ST4.8×16 10

10 10066 SCREW ST4.2×12 8

3



DRIVE IN 125,150 Parti di ricambio agg. al 30-11-09

MIDDLE COVER

REF. 

No.

CODICI 

RICAMBI

O

DESCRIZIONE Q'TY

1 29054 BOARD,FOOTREST     1

2 29055 BATTERY COVER 1

3 29056 BOX COVER 1

4 29057 MAT,FOOTREST BOARD 1

5 10140 BOLT M6X12 4

6 10009 SCREW 4.8X16 5

7 10066 SCREW 4.2X12 4

4



DRIVE IN 125,150 Parti di ricambio agg. al 30-11-09

FUEL TANK
REF. 

No.

CODICI 

RICAMBI

O

DESCRIZIONE Q'TY

1 29094 FUEL TANK 1

2 29095 COVER,FUEL TANK 1

3 10140 BOLT M6X12 4

4 29099 CLAMP,FUEL METER SENDER 1

5 29096 FUEL METER SENDER UNIT ASSY 1

6 29098 CIRCLE,FUEL METER SENDER 1

7 50210 FUEL COCK ASSY 1

8 29100 PIPE ū8.5Ĭū4.5Ĭ150 1

9 29212 FILTER ASSY 1

10 29101 PIPE ū7.5Ĭū3.5Ĭ200 2

11 29102 PIPE ū8.5Ĭū4.5Ĭ130 2

12 29208 CLAMP ū8 6

13 29209 CLAMP ū6.5 2

14 29103 BAND COMP FUEL 1

15 10034 BOLT M8X12 2

16 29097 FUEL METER SENDER 1

5



DRIVE IN 125,150 Parti di ricambio agg. al 30-11-09
SHOCK ABSORBER

REF. 

No.

CODICI 

RICAMBI

O

DESCRIZIONE Q'TY

1 10506 BOLT M8X32 2

2 10167 BOLT M10X40 2

3 10015 NUT M10 2

4 29104 SHOCK ABSORBER,RR.           1

6

FROK
REF. 

No.

CODICI 

RICAMBI

O

DESCRIZIONE Q'TY

1 29105 FRONT SHOCK ABSORBER,L 
L=432 1

2 29106 FRONT SHOCK ABSORBER,R
L=432 1

3 29114 RACE STRG BOT CONE 1

4 29109 UNDER BALL STEEL WITH STAND 1

5 29115 RACE UNDER STRG BALL 1

6 29113 RACE UPPER STRG BALL 1

7 29108 UPPER BALL STEEL WITH STAND 1

8 29112 STEERING UPPER BALL RACE 1

9 29111 NUT 1

10 29110 BALL STEEL ASSY 1

11 29107 FROK 1

12 10218 BOLT M8X40 4

7



DRIVE IN 125,150 Parti di ricambio agg. al 30-11-09

BOX
REF. 

No.

CODICI 

RICAMBI

O

DESCRIZIONE Q'TY

1 29119 BOX 1

2 29120 INNER COVER,BOX 1

3 29116 SEAT 1

4 29121 HANDLE 1

5 29118 SEAT LOCK ASSY 1

6 29117 WIRE,SEAT HOOK L=2100 1

7 10140 BOLT M6X12 10

8 10059 BOLT M8X25 3

9 29211 BOLT M6X16 1

8



DRIVE IN 125,150 Parti di ricambio agg. al 30-11-09

FRONT WHEEL
REF. 

No.

CODICI 

RICAMBI

O

DESCRIZIONE Q'TY

1 29127 AXLE,WHEEL FR.                1

2 29122 GEAR UNIT ASSY.               1

3 10150 BEARING 2

4 29128 WASHER 1

5 29129 COLLAR    1

6 29124 SEAL,OIL   1

7 29138 DISK,BRAKE FR. LH.    1

8 29139 BOLT,HEX. SOCKET   5

9 29130 COLLAR              1

10 10136 NUT M12 1

11 29123 SPEED DRIVE ASSY,FRONT 1

12 29125 VALVE,RIM 1

13 29126 VALVE COVER,RIM 1

14 29215 FRONT TIRE SET  1

9



DRIVE IN 125,150 Parti di ricambio agg. al 30-11-09

MASTER CYLINDER
REF. 

No.

CODICI 

RICAMBI

O

DESCRIZIONE Q'TY

1 29140 LEVER,FRONT DISK BRAKE 1

2 29134 MASTER CYLINDER ASSY 1

3 29135 BRAKE HOSE,FRONT 1

4 29136 FRONT CALIPER ASSY,REAR 1

5 29137 FRONT BRAKE PADS 2

6 29133 FRONT BRAKE ASSY 2

7 29141 CLAMP 1

10



DRIVE IN 125,150 Parti di ricambio agg. al 30-11-09

REAR CALIPER
REF. 

No.

CODICI 

RICAMBI

O

DESCRIZIONE Q'TY

1 29017 LEVER,REAR DISK BRAKE 1

2 29011 CALIPER ASSY,REAR 1

3 29012 BRAKE HOSE,REAR 1

4 29013 FRONT CALIPER ASSY,REAR 1

5 29014 FRONT BRAKE PADS 2

6 29010 REAR BRAKE ASSY 1

7 29018 CLAMP 2

8 29223 REAR BRAKE STOP SWITCH 1

11


